FEASIBILITY OF PRE-DENITRIFICATION IN THE PURE OXYGEN

ACTIVATED SLUDGE SYSTEM

BY

SILVIA R. CAPONETTO

A Thesis
Submitted to the Faculty of Graduate Studies

in Partial Fulfilment of the Requirements
for the Degree of

MASTER OF SCIENCE

Department of Civil and Geological Engineering

University of Manitoba
Winnpeg, Manitoba

January, 1994



National Library
of Canada

Acquisitions and

Bibliotheque nationale
du Canada

Direction des acquisitions et

Bibliographic Services Branch ~ des services bibliographiques

395 Wellington Street
Ottawa, Ontario
K1A ON4 K1A ON4

The author has granted an
irrevocable non-exclusive licence
allowing the National Library of
Canada to reproduce, loan,
distribute or sell copies of
[...]
6.8 Comparison of Alk. gained by DN throughout the experiment 98
6.9 ORP in RI Pre-Den Train A on day 77 101
6.10 ORP in RIV Pre-Den Train C on day 87 101
6.11 ORP in RI Pre-Den Train A on days 104, 105, and 106 103
6.12 Comparison of RI ORP & RIV ORP on day 106 103
6.13 Comparison of RI ORP & RIV ORP on day 107 104
6.14 Comparison of RI ORP & RIV ORP on day 112 104
6.15 SDNR Vs Upy Train A Second period 107
6.16 SDNR Vs Upy Train A Third period 107
6.17 Pre-denitrification rate-RI on day 117 with low carbon content 109
6.18 Pre-denitrification rate-RI on day 122 with low carbon content 109
6.19 Pre-denitrification rate-RI
on a day with high carbon content, 24-IX 110
6.20 Pre-denitrification rate-RIV
on a day with high carbon content, 24-IX 110
6.21 ORP in Pre-Den Train A on day 120 112
6.22 ORP in Pre-Den Train C on day 122 112
6.23 Correlation of ORP to PE-SOC in the third period 113

vii



LIST OF TABLES

Table number - Page

1.1 Characteristics of NEWPCC’s Influent (I),

Primary Effluent (PE), and Final Effluent (FE) 5
4.1 Design parameters for the first period 31
4.2 Design parameters for the second period 31
4.3 Design parameters for the third period 32
4.4 Operational parameters in the nitrifying Train B 33
4.5 Controlled operational parameters Pre-Den Train A 34
4.6 Controlled operational parameters Pre-Den Train C 34
4.7 Sampling and analysis schedule 40
4.8 Raw wastewater characteristics - 44
4.9 C/N,pH, and temperature of NEWPCC’s PE 46
4.10 Mass Loading to the Pilot Treatment Plant 48
5.1 Quality of the predenitrified effluent from Train A (Ef.A) 50
5.2 Quality of the nitrified effluent from Train B (Ef.B) 50
5.3 Quality of the predenitrified effluent from Train C (Ef.C) 51
5.4 Comparison of the expected measured TN removals

in Pre-Den Trains 65
5.5 Range of the environmental parameters for the three Trains 79
6.1 Mean values of F/M, Y, and SP 91
6.2 Comparison of SDNR, ORP, and TNR in the Pre-Den Trains 114

viii



LIST OF ABBREVIATIONS

Alk.: Alkalinity

ASP: Activated Sludge Processes

BOD or BODg: Biological Oxygen Demand at 5 days of incubation
C/N: Organic Carbon to Total Nitrogen Ratio
COD: Chemical Oxygen Demand

DN: Denitrification

DNR: Volumetric Denitrification Rate

DO: Dissolved Oxygen

E: Overall Removal Efficiency of Substrate
Ef.A: Effluent from Train A

Ef.B: Effluent from Train B

Ef.C: Effluent from Train C

EVSS: Effluent Volatile Suspended Solid

FE: Final Effluent

F/M: Food to Microorganism Ratio

HOAS: High-purity Oxygen Activated Sludge
HRT: Hydraulic Retention Time

I: Influent

ML: Mixed Liquor

MLE: Modified Ludzac and Ettinger System
MLVSS: Mixed Liquor Volatile Suspended Solid
MMLVSS: Mean Mixed Liquor Volatile Suspended Solid in pre-denitrifying train
MO: Microscope Observation _
NEWPCC: North End Water Pollution Control Centre
NH,;: Ammonia Effluent

NH;-N: Ammonia Nitrogen

NH,;R: Ammonia Removal

NHjpaw: Raw Wastewater Ammonia

Nort Organic Nitrogen

Norere:  Effluent Organic Nitrogen

Nograw: Raw Wastewater Organic Nitrogen
NO,g: Effluent Nitrate



NOj;paw: Raw Wastewater Nitrate
NO;-N: Nitrate Nitrogen

NO,g: Nitrate Reduced

NO;R: Nitrate Removal

NO,: Oxidized Nitrogen Compounds

NR: Biological Nitrogen Removal

ORP: Oxidation-Reduction Potential
OUR: Oxygen Uptake Rate

PE: Primary Effluent

Pre-Den: Pre-denitrification

Qg Effluent Flow Rate

Qgras: Return Activated Sludge Flow Rate
Qraw: Raw Wastewater Flow Rate
Qgrnos: Return Nitrate Flow Rate

Qwas: Waste Activated Sludge Flow Rate
r: Overall Recycle Ratio

r;: Return Activated Sludge Recycle Ratio
r,: Return Nitrate Recycle Ratio

RAS: Return Activated Sludge

RAS-N: Nitrified Return Activated Sludge
RAS-DN: Denitrified Return Activated Sludge
RAW: Raw Wastewater

RNO;: Recycled Nitrate-rich Mixed Liquor
RI: Reactor I

RII: Reactor II

RIII: Reactor III

RIV: Reactor IV

RV: Reactor V

R% Squared Error

SBR: Sequencing Batch Reactor

Sge: Effluent Substrate

SD: Sample Standard Deviation

SDNR: Specific Denitrification Rate
SNR: Specific Nitrification Rate



S,: Raw Wastewater Biological Oxygen Demand
SOCy;: Effluent Soluble Organic Carbon

SOCR: Soluble Organic Carbon Removal

SOCgaw: Raw Wastewater Soluble Organic Carbon
SOUR: Specific Oxygen Uptake Rate

SP: Sludge Production

Spaw: Raw Wastewater Substrate

SRT: Solid Retention Time

SS: Suspended Solid

SSRT: System Solid Retention Time

SVI. Sludge Volume Index

TKN: Total Kjeldah!l Nitrogen

TKNg: Effluent Total Kjeldahl Nitrogen

TKNgaw: Raw Wastewater Total Kjeldahl Nitrogen
TKNR: Total Kjeldahl Nitrogen Removal

TN: Total Nitrogen

TNR: Total Nitrogen Removal

TP: Total Phosphorous

Upy: Substrate Utilization Rate in Pre-Den Reactor
Ve Volume of Clarifier

Vpni Volume of Denitrifying Reactor

Vpnn: Volume of Denitrifying plus Nitrifying Reactors
Vi Volume of Nitrifying Reactor

VIP: Virginia Initiative Plant

VSS: Volatile Suspended Solid

WAS: Waste Activated Sludge

WYVSS: Waste Activated Sludge Volatile Suspended Solid
Ys: Observable Yield



TRODUCTION

The aim of this chapter is to present a brief explanation of the nitrogen
compounds in the environment, biochemical transformations of those compounds in
a treatment plant, and nitrogen compounds at north end wastewater treatment plant

in Winnipeg, Manitoba, Canada.

1.0 NITROGEN COMPOUNDS IN THE ENVIRONMENT

Soluble forms of nitrogen are harmful to the environment in many ways. In
the particular case of effluent from sewage plants, the presence of nitrogen can be
detrimental to the aquatic environment. For example, higher summer temperatures
in a river can shift nitrogen speciation towards un-ionized ammonia which is directly
toxic. The nitrification of ammonia, in addition, causes oxygen depletion. All
nitrogen compounds, in fact, are nutrients in the process of eutrophication. Nitrates
in water can be directly toxic to infants as evidenced by their production of
methaemoglobinaemia (Bailey and Tomas, 1975).

Historically, a greater emphasis has been placed in the removal of phosphates
from sewage wastewater. However, more recently, the concern has shifted to
nitrogen removal as there is evidence that nitrogen removal from sewage improves
phosphate removal (Barnard, 1975, and Morales et al, 1991). In addition, it has been
stated that nitrogen removal may be required to maximize the benefits of
phosphorous reduction in fresh water areas (Blankenship, 1993).

Denitrification of secondary effluent has been undertaken mostly because of



environmental and health concerns. For example in the cases of the Chesapeake Bay

Agreement (U.S.A.) signed in 1987 (Kunihiro et al, 1992), the Alberta Environment’s

Municipal Standards, Canada (Wilson et al, 1992), and the new permit limits of the

Florida Department of Environmental Regulation, U.S.A. (Refling et al, 1992).
However, because of operational objectives, denitrification has also been

implemented to:

1. Improve the settling characteristics of the nitrified mixed liquor impairing

denitrification in the secondary clarifiers as done in the Hawaii wastewater treatment

plant, Honolulu, Hawaii (Gorenflo and Cross, 1992).

2. Overcome deficiency in the raw wastewater ali(alinity as implemented in the

Moores Creek wastewater treatment plant, Charlottesville, Va., U.S.A. (Judkins and

Anderson, 1992).

3. Reduce oxygen consumption as implemented in the Newark, Ohio, wastewater

treatment' plant (Miskis and Jamesson, 1992).

4. Reduce sludge production as done also in the Newark, Ohio, wastewater

treatment plant (Miskis and Jamesson, 1992).

5. Improve the removal of phosphorous in treatment plant in which nitrification is

also required (Barnard, 1975; Morales et al, 1991).

1.1 BIOCHEMICAL TRANSFORMATIONS OF NITROGEN COMPOUNDS
Biological nitrogen removal involves four biochemical steps: hydrolysation,

deamination, nitrification, and denitrification. The first two steps refer to the



conversion of organic nitrogen to ammonia. Hydrolysation is the conversion of the
proteins yielding o-amino acids, and deamination is the transformation of amino
acids to ammonia and organic acids. Deamination can also produce carbon dioxide
(CO,) according to the involved reactants and to the operational conditions under
which the process takes place.

The possible biochemical transformations that nitrogen compounds undergo
in a sewage treatment plant are represented in Figure 1.1. In secondary treatment
plants, hydrolysation and deamination take place, thus the effluent total nitrogen
(TN) concentration is still high as nitrogen is removed mainly by assimilation for
production of new cell tissue. )

Fig.1.1: Biochemical transformations of nitrogen compounds in a
municipal treatment plant

HYDROLYSATION org I Cell tissue

AND

DEAMINATION

NITRIFICATION

DENITRIFICATION




In advanced treatment plants which involve tertiary ‘ treatment, either
nitrification or denitrification may be included. If the treatment plant involves
nitrification, the effluent TN concentration may be slightly lower than the TN
concentration of the secondary effluent as denitrification may take place to some
extent in the nitrifying reactor and in the secondary clarifier. The biological
oxidation of ammonia to the oxidized nitrogen compounds (NO,)) is referred to as
autotrophic nitrification, while the biological conversion of ammonia into nitrogen
gas without intermediary accumulation of nitrite is known as heterotrophic
nitrification (Robertson et al, 1988). Nitrogen compounds are further removed when

denitrification is one of the step in the advanced treatment plant.

1.2 NITROGEN AT NORTH END TREATMENT PLANT

The North End Water Pollution Control Centre treatment plant (NEWPCC)
in the Cit'y of Winnipeg provides secondary treatment to 332 MLD (avarege flow)
wastewater and discharges into the Red River. The NEWPCC was designed to treat
domestic wastes, and some run-off from rain and melting snow, as about half of
Winnipeg is served by combined sewers. Table 1.1 summarizes the wastewater
characteristics.

The city’s largest plant, NEWPCC, treats the wastewater in seven steps as
shown by the flow schematic in Figure 1.2. The main liquid stream is fed to the
preliminary treatment through the pumping station of 826 MLD of capacity with the

largest pump out of service. The preliminary structure has four treatment trains,



each consisting of a 12 mm bar screen and an aerated grit chamber. The removed
solids are taken to landfill disposal. The waste activated sludge (WAS) is discharged
to the head of the preliminary treatment. The flow from the preliminary stage is
split into five primary clarifiers, three circular and two rectangular. The primary
sludge is pumped to six mesophyllic anaerobic digesters. The digested sludge flows
to eight holding tanks, then fed to six centrifuges for dewatering, and afterwards is

conveyed to two sludge cake bins from which it is taken to land disposal.

Table 1.1: Characteristics of NEWPCC’s Influent (I), Primary Effluent (PE), and
Final Effluent (FE). Note: From monthly data provided by NEWPCC,

for the year 1989.

BOD;, mg/L

SS, mg/L

TN, mgN/L

TP, mgP/L

The main liquid-stream flows from the primary to the secondary treatment.
The secondary treatment consists of three parallel pure oxygen reactor systems
(OASES), each consisting of two trains with four stages per train. The mixed liquor

(ML) flows through ten circular and sixteen rectangular secondary clarifiers. The



Fig.1.2: Flow schematic of NEWPCC’s treatment process

| RAS %

RAW 70,000 KG BOD/d
83,000 Kg SS/d

BAR SCREEN

PRE-AERATION & GRIT CHAMBER |-}

- TO LAND DISPOSAL

PRIMARY CLARIFIER

OAESES REACTOR

é

.| SECONDARY CLARIFIER

TO RED RIVER

ANAEROBIC REACTOR |—{&>

DEWATERING

TO LAND DISPOSAL



clarified effluent with the characteristics reported in Table 1.1 is discharged into the
Red River. _

The high rate pure oxygen activated sludge system, operated by NEWPCC,
successfully achieves carbonaceous BOD, suspended solid, and, to some extent
phosphorous but not nitrogen removal. The discharge criterion is reached at a solid
retention time of 1.5-2.5 days, without noticeable conversion of the ammonia to
nitrates (23.4 of the 27.1 mgN/L in the FE is as ammonia). Since there were some
concerns raised about the potential summer toxicity of the un-ionized ammonia in
the Red River, the City decided to study the feasibility of attaining nitrification by
iﬁcreasing the solids retention time (SRT) in one of the full scale reactors.

Because of the benefits offered by denitrification, and the awareness of the
inhibitory effects of decreased alkalinity and pH level caused by nitrification and
dissolution of carbon dioxide in the ML of the OASES reactors, the City has decided
to study, in small scale, the performance of a pre-denitrification process (Pre-Den),

as one of the methods of maintaining higher alkalinity in the system at NEWPCC.



While in municipal wastewater the biological potential exists for both
nitrification and denitrification without supplemental organic carbon sources, the
operational conditions usually used in aerobic biological processes produce efficient
carbonaceous removal and nitrification but not efficient denitrification (Bishop et al,
1976). On the other hand, the main disadvantage of high rate oxygen processes is
that nitrification is unlikely to be accomplished due to short SRT and low pH level
(Toms and Booth, 1982, and Blachford et al, 1982). This study has thus been

initiated to answer the following questions:

o Is pre-denitrification feasible in conditions of high dissolved oxygen residue in the

return liquid streams fed to the pre-denitrification tank?
o Is pre-denitrification capable of reducing the alkalinity consumption caused by
nitrification?
o Is complete nitrification feasible in conditions of variable, decreasing pH of the
ML?

The study is intended as an introductory research into the feasibility of
biological nitrification and denitrification processes in pure oxygen systems, and there

have been no efforts made to closely duplicate the conditions of the North End

Plant.



The purpose of this literature review is to present an overview of the basic
principles and concepts that govern biological nitrification and denitrification. A
general discussion about of the developments in biological nitrogen removal
(abbreviated NR) by conventional and pure oxygen activated sludge will be also

presented.

3.0 BIOLOGICAL NITRIFICATION

Biological nitrification or simply nitrification, is a two step biological process
in which ammonia is oxidized, first to nitrite (NO,") and later to nitrate (NO;). The
nitrifying bacteria responsible of the former conversion belong to the genera
Nitrosomonas, and Nitrobacter are responsible for the latter. The reactions carried

out by these microorganisms may be represented as follows

- 3.1
2NH, +30, +Nitrosomonas =2NO, +2H,0 +4H"* + NewCells B4

3 B} [3.2]
2NO, +0, +Nitrobacter =2NO; + NewCells

The stoichiometric requirements for carbon and oxygen in nitrification are

related to the quantities of ammonia that need to be oxidized, and to the alkalinity



consumed by Equation 3.3, which considers both oxidation and synthesis (U.S.EPA,

1975):

NH; +1.830, + 1.98HCO; =0.021C,H,NO, +0.98NO; +1.041H,0 + 1.88H,CO, [3.3]

This equation shows that one gram of ammonia nitrogen converted requires
4.18 g of oxygen, and 7.14 g of alkalinity as CaCO;. The nitrifyer bacteria that are
capable of carrying out the above equations are autotrophic organisms. Most of
these bacteria are obligately lithoautotrophic, even though they can assirr_x.ﬂate organic
compounds to a limited extent (Bock et al, 1989).

As most research into nitrification and denitrification has involved a limited
group of baéteria species, there is a strong belief that successful nitrification requires
autotropﬁic nitrifyers whereas denitrification can take place under anaerobic
conditions (Robertson et al, 1988). However, some heterotrophic bacteria and fungi
can nitrify if they are supplied with a source of energy. Bacteria which are capable